Thank you for purchase!
Before you start, here are some helpful advice:

1. We suggest you spend a short time reading through this leaflet and then follow the simple step instructions.

2. Owing to the size and weight of the bed, we recommend that it is assembled by two adults, on a carpeted or
padded area, in the room that it is intended for. Approx assembly time: 20 minutes.

3. Please do not use any tools other than those provided or recommended in these instructions.
4. Please do not throw away any of the packaging or the instruction until you have checked all the components and
hardware and the furniture is fully assembled. Please ensure that the packaging is disposed of in a safe

environmentally friendly way.

5. Assemble all components loosely until advised to tighten. Depending on use, it may be necessary to tighten the
components from time to time, so please save tools that have been provided.

6. Please keep all fitting out of reach of children.

Components:
A HEADBOARD 1PC
B HB SUPPORT 2PCS

C BED FRAME -
(DOES NOT INCLUDE
WITH THE PURCHASE)

X
=3
X KRR
KRS SSESRRNKY
TR 3836258, QIISHXKS
Pa 002094 8,6 6008694950 000 S0 %4 9543
5SS RIS XA RKNXY
R S
RS S K K R RN K]
TR 0SS S S R S RIS KKK
IR sy e e ey e e e et s oS a et teasste?
EZRERS a0 0800 0 8y 00 S0 0t 0000 30 06 0048 4 00 80 20 89 900 3004 84 90
AKSBRERRRIEK 0RO R S S N KRR KN
SRS | RIS X S K X SR RN KX RS
LS 5 | RSSO X K R IS X K N KRN XKY
5 OSSR 939, SRS
S5 SRS 8K S
%S
15 RS
%9 KX
R3S 5 Q
B SIS i
9995954, 95059045 %
J R SSISS
15954 Iistedetstgesetetetie st =
SO ¢S BSOS
S XS
b SRR K RS CRSKBHRRIEXNKS p
2RSS G KIIRIRIKS, QORISR
B &S QGSKIXEK 909, oK
K 0SS Y R RIS K X KISKX
O XIS ::::}:A""
Potdeietes:
%S %S
S SRR
—
-

01 of 03



HARDWARE HEADBOARD

1
2
3
4

(oo
©
©

—

JCBC BOLT M6 x 35mm
M6 SPRING WASHER
M6 FLAT WASHER

M4 ALLEN KEY

10 PCS

10 PCS

10 PCS
1PC

STEP 1

ding to your
i board holes accor

ort stand holes over the pre-drilled head

i -drilled supp

1.1 Align pre-dri |

desired headboard height.

her [3].
2x M6 Flat Was

ing Washer [2] and

d 2x M6 Spring

i JCBC Bolt [1] an

d by using 2x

h HB support stan

1.2 Secure eac

i 4]. .
i [ lied Allen Key [ e
Tlghte?tvkzlghs;lrtpepprocedure to secure the other
Repeal

- A - t.

XS
3 S d
R85 558 3
KO s 5555 8055
% ISR
K52 (96959, 959% "QQO“"
o%s", %4 ‘0 K Joleds O s Q2 “"“""0“"“‘Q’Q‘0“““".0‘0’$““’Q‘0‘¢
R s S "“....“...“.u..u..m
25055 5 00"“0 X550 K250 "‘QQO‘Q‘O‘O“‘Q““‘O0,0
RS SIS | B ...".”...‘.u..”...““..
R ..’.....’..."“.......u“..»
R I ,..’“.“...“....“......”.‘
R O SIS “....“.“.“........””u
R s 5 »...“....“’...““...“.,.
R RIS B IS
S SIEEIERSS B SIS
— B IIIAAIES 3 B oo
e B RS SIRASIEISRIE
B IRRSISNIKS
SRS B RIS
558 O ERSRCEEESIS
S REISIIES
ESSSSSISEES
P.“‘O“‘OO“‘

5255050
SRR

=\ =

02 of 03



STEP 2

2.1 Line up the bed frame board's pre-drilled holes to match those of the headboard.

2.2 Secure the headboard to the bed frame by using 3x JCBC Bolt [1] and 3x M6 Spring Washer [2] and
3x M6 Flat Washer [3] for the thicker bed frame.

Tighten with supplied Allen Key [4].

2.3 Repeat the same procedure for each screw and each side of the bed frame.

STEP 3
3.1 Assembly completed.

03 of 03



Before you start, here are some helpful advice:

1. We suggest you spend a short time reading through this leaflet and then follow the simple step instructions.

2. Owing to the size and weight of the bed, we recommend that it is assembled by two adults, on a carpeted or

padded area, in the room that it is intended for. Approx assembly time: 40 minutes.

3. Please do not use any tools other than those provided or recommended in these instructions.

4. Please do not throw away any of the packaging or the instruction until you have checked all the components and
hardware and the furniture is fully assembled. Please ensure that the packaging is disposed of in a safe
environmentally friendly way.

5. Assemble all components loosely until advised to tighten. Depending on use, it may be necessary to tighten the
components from time to time, so please save tools that have been provided.

6. Please keep all fitting out of reach of children.

Components:

A

m o O @

HEADBOARD PANEL
FOOTBOARD PANEL

SIDE RAIL
CENTER RAIL
CENTER RAIL LEG

1PC
1PC
2PCS
2PCS
6 PCS

I @O T

BED LEG (L)

BED LEG (R)

LEG SUPPORT RAIL
LEG MOUNTING PLATE
BED SLATS

2PCS
2PCS
2PCS
4 PCS
1SET

01 of 05



HARDWARE BED FRAME

1 ||-nn|||||||||||||||||||||||||||||||||||||||||||||||||||||||n- JCBC BOLT M6 x 90mm 6 PCS 8 @ M6 SPRING WASHER 24 PCS
2 ||lllllllllllllllllllllllllllllllllllllllllllllll JCBC BOLT M6 x 50mm 16 PCS 9 @ M6 FLAT WASHER 24 PCS
3 ﬂ]:nmmmmmmmmmmm: JCBC BOLT M6 x 40mm 16 PCS 10 [I‘-’IIIIII:QII:D PH SCREW M4 x 32mm 22 PCS
4 ﬂ]:mmmu JCBC BOLT M6 x 20mm 8 PCS 11 ﬁ M4 ALLEN KEY 1PC
5 ﬂ]mm] JCBC BOLT M6 x 15mm 8 PCS 12 " MS ALLEN KEY 1PC
6 [IMIIMND  JCBBBOLT M8x50mm 8 PCS 13 L BRACKET 4 PCS
7 BARREL NUT 6 PCS 1 f= ADJUSTABLE FOOT 6 PCS
STEP 1

STEP 2

02 of 05



STEP 3 Side Rail Holes

03 of 05



STEP 6

STEP 7




STEP 8

STEP 10

10.1 Assembly completed.

05 of 05



	MOD-6205
	MOD-6215



